s '  CATAS S.p.A. Sede: Via Antica, 24/3 Filiale:
Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD Via Braille, 5
nr.iscr. C.F. 01818850305  Tel. 0432.747211 r.a. 20851 Lissone MB
Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567

centro ricerche-sviluppo P.IVA : 01818850305 http://www.catas.com Fax 039.464565
laboratorio prove settore legno-arredo C.Soc. € 1.003.650,00i.v.  e-mail: lab@catas.com e-mail: lissone@catas.com

Declaration of conformity

n° 10713/ 2010

According to the results of the following tests:

EN 15373 test reportn. 128084~ 1/2011
EN 15373 testreport n. 128084- 2/2011
EN 1728 test report n. 128084- 3/2011
EN 15373 test report n. 1283084- 4/2011
EN 1728 test report n. 128084- 5/2011
EN 1728 test report n. 128084- 6/2011
EN 15373  test report n. 128084- 7/2011
EN 1728 test report n. 128084~ 8/2011
EN 1728 test report n. 128084~ 9/2011
EN 1728 test report n. 128084-10/2011
EN 1728 test report n. 128084-11/2011
EN 1728 test report n. 128084-12/2011
EN 1728 test report n. 128084-13/2011
EN 1728 test report n. 128084-14/2011
EN 1728 test report n. 128084-15/2011
EN 1022 test report n. 128084-16/2011

we hereby testify that

KYOS with arms

of company
KASTEL S.R.L. - VIA FRIULI, 35/37 - 31020 SAN VENDEMIANO (TV)

complies with the strenght, durability and safety requirements
of level 3 of EN 15373:2007

This document is a reissuing and reports the data and the results of that issued on the 17/11/10, number 10632/2010 headed to:
KASTEL S.R.L.. The companies CERANTOLA and KASTEL S.R.L. declare that the two documents refer to the same sample
tested by Catas.

This document Is validated by digital signature and time stamping in accordarnce
with the falian laws and the Eugopean Direclives which reguiate the efectronic
signalure Syslems.

April 29th, 2011

Sample name is declared by the company who asked for the test. This report relates to the samples submitted for the test and no
others. Additions, deletions or alterations are not permitted.



T @ CATAS Sp.A. Sede: Via Antica, 24/3 Filiale:
Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD Via Braille, 5
or. iser, C.F. 01818850305 Tel. 0432.747211 ra. 20851 Lissonc MB

Reg, Impr. UD 20663 Fax 0432,747250 Tel. 039.464567
centro ricerche-sviluppo P. IVA : 018188503035 hup://www.catas.com Fax 039.4645635
laboratorio prove scttore legno-arredo  C.Soc. € 1.003.650,00 i.v.  c-mail; labcatas.com c-mail: lissoncf@catas.com
Date received: 13-10-10 CERANTOLA S.P.A.
D fi X VIA GIORGIONE 2-ZONA IND.LE
ate of issue: 29-04-11 31037 RAMON DI LORIA (TV)
Report consists of 16 attached sheets. ITALIA

Defects before testing: None

Sample name: KYOS with arms

TEST REPORT N° 128084

Overall dimensions: 600 x 530 x 790 (h) mm (extended uncertainty = 5 mm)

List performed tests

1. Non-domestic seating. Safety requirements EN 15373:2007

2. Non-domestic seating. Information for use EN 15373:2007

3. Seat and back static load test EN 1728:2000

4. Non-domestic seating. Vertical load on back rest EN 15373:2007
5. Arm sideways static load test EN 1728:2000

6. Arm downwards static load test EN1728:2000

7. Non-domestic seating. Vertical upwards static load on arm rests EN
15373:2007

8. Seat and back fatigue test EN 1728:2000

9. Seat front edge durability test EN 1728:2000

10. Arm fatigue test EN 1728:2000

11. Leg forward static load test EN 1728:2000

12. Leg sideways static load test EN 1728:2000

13. Seat impact test EN 1728:2000

14. Back impact test EN 1728:2000

15. Arm impact test EN 1728:2000

16. Stability - EN 1022:2005

This decument is validated by digital signature and time stamping in accordance This document is a reissuing and reports the data and the

with the ltalian laws and the European Directives wihich regulate the efecironic results of that issued on the 17/11/10, protocol 121666 headed
L to: KASTEL S.R.L.. The companies CERANTOLA and
KASTEL S.R.L. declare that the two documents refer to the
same sample tested by Catas.

aqing Direclor
Andrea Giavon

The sample name and, when relgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subrritted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

Page 1 of 2



—r— B CATAS SpA. Sede: Via Antica, 24/3 Filiale:
b Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat, UD Via Braille, 5

v iser. CF 01818850305 Tel. 0432.747211 ra. 20851 Lissonc MB
Reg, Impr. UD 200663 Fax 0432.747250 Tel. 039.464567
centro ricerche-sviluppo P IVA : 01818850305 http://www.catas.com Fax 039.464565
laboratorio prove settore legno-arredo - C.Soc. € 1.003.630.00 i.v.  c-mail: lab@catas.com c-mail: lissonc(@catas.com

TEST REPORT N° 128084

Date of issue: 29-04-11

Sample weight Not determined

Overall dimensions 600 x 530 x 790 (h) mm (*)
Sample name: KYOS with arms

Rear view

Bottom view

(") Extended uncertainties of weight and overall dimensions of the sample are 0,1 Kg and 5 mm, respectively

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always
be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

Page 2 of 2



———] @ CATAS S.p.A. Sede: Via Antica, 24/3 Filiale:
@ Iser: Reg. Imprese Udine 33048 S. Giovanni al Nat, UD Via Braille. 5 ACCRE D IA g
)

nr. iscr. C.F OI818830305  Tel. 0432.747211 r.a. 20851 Lissone MB L'ENTE ITALIANO DI ACCREDITAMENTO
Reg. Tmpr. UD 200663 Fax 0432.747250 Tel. 039.464567 LAB N° 0027
centro ricerche-sviluppo P.IVA : 01818850305 hup://www.catas.com Fax 039.464565
laboratorio prove settore legno-arredo  C.Soc. € 1.003.650.00 i.v.  c-mail: lab@catas.com c-mail: lissonc@catas.com
TEST REPORT
128084 /1 CERANTOLA S.PA,
VIA GIORGIONE 2-%ONA IND.LE
. 31037 RAMON DI LORIA (TV
Date received: 13-10-10 ITALIA ™
Date of test: 20-10-10
Date of issue: 29-04-11 ;
Sample name: KYOS with arms

Non-domestic seating. Safety requirements EN 15373:2007

Non-domestic seating. Safety requirements EN 15373:2007 - clauses 5.1 and 5.2

Statement cecked Remarks

Corner and edges in contact with the users:

* Absence of sharp edges and corners Yes

Accessible hollow components:

* The ends of hollow components are closed or capped Yes

Movable and adjustable parts:

* It shall not possible for any movable and adjustable part of the Movable and adjustable parts
chair to come operate unintentionally. not present

Connections between parts of the structure:
« It shall not possible for any load bearing part of the seating

) . No

to come loose unintentionally

Parts wich are lubricated:

* All the parts wich are lubricated shall be designed to protect users Lubricated parts not present

Shear and squeeze points between movable parts = 7 mm < 18 mm:

+ Shear and squeeze points under influence of powered mechanism Mechanism not present

+ Shear and squeeze points during normal use No

+ Shear and squeeze points created by the weight of the user No

during normal movements and actions

Conformity to clauses 5.1 and 5.2 of standard EN 15373:2007: YES
This document is validated by digital signature and time stamping in accordance This document is a reissuing and reports the data and the
with the llaliar laws and the Furgpean Direclives which regulate the electronic results of that issued on the 17/11/10, protocol 121666 headed

signature systems. to: KASTEL S.R.L.. The companies CERANTOLA and

KASTEL S.R.L. declare that the two documents refer to the
same sample tested by Catas.

naging Director

The sample name and, when refefant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subgiitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



nr. iscr. C.F. 01818830305 Tel. 0432.747211 r.a.

Filiale:

20851 Lissonc MB L'ENTE ITALIANO DI ACCREDITAMENTO

—1— B CATAS Sp.A. Sede: Via Antica, 2413
Aj [ser. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD  Via Braille, 5 ACC RE D IA 1 g
~

Reg. Impr. UD 20663 Fax 0432.747259 Tel. 039.464567 LAB N* 0027
centro ricerche-sviluppo P.IVA : 01818850305 hitp://www.catas.com Fax 039.464565
laboratorio prove settore legno-arredo  C.Soc. € 1,003.650.00i.v.  ¢-mail: lab@catas.com c-mail: lissonc{@calas.com
TEST REPORT
128084 /2 GERANTOLA S.PA,
VIA GIOHG[gNE QI:%ONA IND.LE
2 N DI LORIA (TV

Date received: 13-10-10 ?‘F;ﬂﬂ?\ A ™)
Date of test: 17-11-10
Date of issue: 29-04-11
Sample name: KYOS with arms

Non-domestic seating. Information for use EN 15373:2007

Non-domestic seating. Information for use EN 15373:2007 clause 7

Statement cecked

Remarks

Information for use in the language of the country in which
the chair will be delivered to the end user

Information regarding the intended use
Assembly instructions, where applicable

Instruction for the care and the maintenance of the chair

if the chair is fitted

Advice that only trained personnel may replace or repair seat
height adjustment components with energy accumulators if
the chair is fitted

Information on the choice of castors in relation to the floor surface

Italian language

Present

Not applicable

Present

Castors not present

Seat height adjustment not present

Conformity to clause 7 of standard EN 15373:2007:

YES

This document is validaled by oigits/ signalure and time stamping in accordance
with the lalian laws and the Eurppean Direclives which reguiale the electronic
Signaiure systems.

The sample name and, when r
report relates to the sample submitted for the test and no others. Additions, deletions
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by

This document is a reissuing and reports the data and the
results of that issued on the 17/11/10, protocol 121666 headed
to: KASTEL S.R.L.. The companies CERANTOLA and
KASTEL S.R.L. declare that the two documents refer to the
same sample tested by Catas.

ant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test

or alterations are not permitted. This test report must always be
the orderer. pag. 1/1




CATAS Sp.A. Sede: Via Antica, 24/3 Filiale:

Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat, UD  Via Braille, 5

nr. iser. C.F. 01818850305  Tel. 0432.747211 ra. 20851 Lissonc MB

Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567
centro ricerche-sviluppo P.IVA : 01818850305 http://www,catas.com Fax 039.464565

laboraterio prove settore legno-arredo  C.Soc. € 1.003.650,00 i.v.  ¢-mail: lab@catas.com c-mail: lissone@catas.com

ACCREDIA 'ﬂ

LENTE ITAUANO DI ACCREDITAMENTO
LAB N° 0027

TEST REPORT
128084 /3 CERANTOLA S.PA,
VIA GIORGIONE 2-ZONA IND.LE
Date received: 13-10-10 ?IjESRRAMON DILORIA(TV)
Date of test: 20-10-10
Date of issue: 29-04-11

Sample name:

Seat and back static load test EN 1728:2000

Seat and back static load test, clause 6.2.1

Test results:

Seat load Back force Number R K
N N of cycles BIBFS
2.000 700 10 No defects
Seat front edge static load, clause 6.2.2
Seat load Number sl
N of cycles
2.000 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This documment is validated by ojgits/ signalure and time stamping in accordance
witth the ltalian laws and the an Directives which reguiale the electronic
Signature Systems.

This document is a reissuing and reports the data and the
results of that issued on the 17/11/10, protocol 121666 headed
to: KASTEL S.R.L.. The companies CERANTOLA and
KASTEL S.R.L. declare that the two documents refer to the
same sample tested by Catas.

The sample name and, when (glevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



—1— @ CATAS S.p.A. Sede: Via Antica, 24/3 Filialc:
As Iscr. Reg. Imprese Udine 33048 8. Giovanni al Nat. UD  Via Braille. 5 ACC RE D IA 3 ‘
~

nr. iscr. C.F, 01818850305  Tel. 0432.747211 r.a. 20851 Lissone MB LENTE ITAUANO DI ACCREDITAMENTO
Reg. Impr. UD 20663 Fax 0432,747250 Tel. 039.464567 LAB N° 0027
centro ricerche-sviluppo P IVA : 01818850305 htp://www.catas.com Fax 039.464565
laberatorio prove settore legno-arredo  C.Soc. € 1.003.650.00 i.v.  e-mail: lab@catas.com c-mail: lissonc{@catas.com
TEST REPORT
128084 / 4 CERANTOLA S.PA.,
VIA GIORGIONE 2-ZONA IND.LE
: 7 RAM
Date received: 13-10-10 ?—FE& A ONDILORIA(TV)
Date of test: 20-10-10
Date of issue: 29-04-11 | o
Sample name: KYOS with arms

Non-domestic seating. Vertical load on back rest EN 15373:2007

Non-domestic seating: vertical static load on back rest - Annex A, clause A.2 EN 15373:2007

Test results:

Seat Downwards T
load force applications Remarks
N N
1.800 900 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validated by odjgital signature and time stamping in accordance This document is a reissuing and reports the data and the
with the ltalian laws and the European Directives which reguiate the electronic results of that issued on the 17/11/10 protocol 121666 headed
Signature sysiems. !

to: KASTEL S.R.L.. The companies CERANTOLA and
KASTEL S.R.L. declare that the two documents refer to the
same sample tested by Catas.

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its enfirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 111



—1— ®  CATAS SpA. Sede: Via Antica, 24/3 Filiale:
[scr. Reg. Imprese Udine 33048 8. Giovanni al Nat. UD  Via Braille, 5 ACC REDIA ’ g
nr.iser. C.F. 01818830305 Tel. 0432.747211 r.a. 20851 Lissone MB LENTE ITALIANO DI ACCREDITAMENTO. ©

Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567 LAB N° 0027
centro ricerche-sviluppo P.IVA : 01818850303 http:#/www.catas.com Fax 039.464565
laboratorio prove settore legno-arredo  C.Soc. € 1.003.650.00 i.v.  c-mail: lab@catas.com c-mail: lissone@catas.com
TEST REPORT
128084 /5 CERANTOLA S.PA.,
VIA GIORGIONE 2-ZONA IND.LE

Date received: 13-10-10 ?#A[JI?IZ\HAMON I SRRIEEDE
Date of test: 20-10-10
Date of issue: 29-04-11
Sample name: KYQOS with arms

Arm sideways static load test EN 1728:2000

Arm sideways static load test, clause 6.5

Test results:

Harizontal Kiifiber af
force o Remarks
N applications
900 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document /s validaled by digital signalure and time stamping in accordance This document is a reissuing and reporis the data and the
with the lalien laws and the Efrogean Direclives which reguiate the electronic results of that issued on the 17/11/10, protocol 121666 headed
Signature systems. y

to: KASTEL S.R.L.. The companies CERANTOLA and
KASTEL S.R.L. declare that the two documents refer to the
same sample tested by Catas.

The sample name and, when fglevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




® CATAS S.p.A. Sede: Via Antica, 24/3 Filiale:
A5 [ser. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD  Via Braille. 5 ACC RE DIA ’ g
-

nr, iser. C.F. 01818850305 Tel. (432.747211 ra. 20851 Lissone MB LENTE ITALIANO DI ACCREDITAMENTO
Reg. Tmpr. UD 20663 Fax 0432,747250 Tel. 039.464567 LAB N° 0027
centro ricerche-sviluppo P IVA : 01818850305 http:/Awww,catas.com Fax 039.464565
laboratorio prove settore legno-arredo  C.Soc. € 1.003.650.00 i.v.  c-mail: lab@ecatas.com c-mail: lissone@catas.com

TEST REPORT
128084 / 6

CERANTOLA S.PA.
VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)

Date received: 13-10-10 ITALIA
Date of test: 20-10-10

Date of issue: 29-04-11 |

Sample name: KYOS with arms

Arm downwards static load test EN1728:2000

Arm downwards static load test, clause 6.6

Test results:

Vertical Number of
force . Remarks
N applications
1.000 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validaled by digital signalure and lime stamping i accordance This document is a reissuing and reports the data and the
with the Nalian laws and the Eufopean Directives which regulale the electronic results of that issued on the 17/11/10, protocol 121666 headed
sigraliire systems. .

to: KASTEL S.R.L.. The companies CERANTOLA and
KASTEL S.R.L. declare that the two documents refer to the
same sample tested by Catas.

The sample name and, when rglgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample sulumitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 111



—— B CATAS SpA. Sede: Via Antica, 24/3 Filiale: y
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nr. iscr. C.F. Q01818830305  Tel. 0432.747211 ra. 20851 Lissonc MB LENTE ITALIANO DI ACCREDITAMENTO
Reg. Tmpr. UD 20663 Fax 0432.747250 Tel. 039.464567 LAB N° 0027
centro ricerche-sviluppo P.IVA: 01818850305 http://www.catas.com Fax 039.464565
laboratorio prove scttore legno-arredo  C.Soc. € 1.003.630,00 i.v.  ¢-mail: lab@catas.com c-mail: lissone{@catas.com
TEST REPORT
128084 /7 CERANTOLA S.PA.
VIA GIORGIONE 2-ZONA IND.LE
. RAMON DI LORIA
Date received: 13-10-10 :Ia'lj/!(x)l?l?A e
Date of test: 20-10-10
Date of issue: 29-04-11 ’
Sample name: KYOS with arms

Non-domestic seating. Vertical upwards static load on arm rests EN 15373:2007

Non-domestic seating. Vertical upwards static load on arm rests, Annex A clause A.1 EN 15373:2007

Clause A.1.2: Stacking seating

Number of stacking seating declared by the customer: 6

Maximum load: 25 kg

Test results:

Number of Time of
lifting application Remarks
cycles s
10 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validaled by djgital signature and lime stamping in accordance This document is a reissuing and reports the data and the
with the Hakian laws and the Eufopean Directives which regulste the efectronic results of that issued on the 17/11/10, protocol 121666 headed
i eioms to: KASTEL S.R.L.. The companies CERANTOLA and

. KASTEL S.R.L. declare that the two documents refer to the
e789ng Dé?""” same sample tested by Catas.

The sample name and, when réflevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample sulynitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 111



—1— ©  CATAS SpA. Sede: Via Antica, 24/3 Filiale:
ﬁ [ser. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD  Via Braille, 5 ACC RE D IA 1 \
-

nr.iser. C.F, 01818850305 Tel. 0432.747211 r.a. 20851 Lissone MB LENTE ITALANO DI ACCREDITAMENTO
Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567 LAB N° 0027
centro ricerche-sviluppo P IVA : 01818850305 http://www.catas.com Fax 039.464565
laboratorio prove settore legno-mredo  C.Soc, € 1.003.650.00 i.v.  ¢-mail: lab@catas.com c-mail: lissonc@catas.com
TEST REPORT
128084 / 8 CERANTOLA S.PA.
VIA GIORGIONE 2-ZONA IND.LE
. 31037 RAMON DI LORIA
Date received: 13-10-10 ITAJLSIA AM ()
Date of test: 20-10-10
Date of issue: 29-04-11 :
Sample name: KYOS with arms

Seat and back fatigue test EN 1728:2000

Seat and back fatigue test, clause 6.7

Test results:

Seat force | Backforce | Number R c
N N of cycles emarks
1.000 300 200.000 No defects

Note:
The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This docurnent is validated by digital signaiure and lime stamping in accordance This document is a reissuing and reports the data and the
with the lalian laws and the Egropean Directives which regulate the electronic results of that issued on the 17/11/10, protocol 121666 headed
signature systems. )

to: KASTEL S.R.L.. The companies CERANTOLA and
KASTEL S.R.L. declare that the two documents refer to the
same sample tested by Catas.

anpaing Director
Gi

The sample name and, when vant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



CATAS S.p.A. Sede: Via Antica, 24/3 Filiale:
@ Iscr. Reg. Imprese Udine 33048 S, Giovanni al Nal. UD Via Braille, 5 ACC RE DIA g
-

nr.iser. C.F. 01818850305 Tel. 0432747211 ra. 20851 Lissone MB L'ENTE ITALIANO DI ACCREDITAMENTO
Reg. Impr. UD 20663 Fax 0432747250 Tel. 039.464567 LAB N* 0027
centro ricerche-sviluppo P.IVA : 01818850305 hitp://www.catas.com Fax 039.464565
laboratario prove settore legno-arredo C.Soe. € 1.003.650.00 i,v.  e-mail: lab@catas.com c-mail: lissone{@catas.com
TEST REPORT
128084 /9 CERANTOLA S.PA,
VIA GIORGIONE 2-ZONA IND.LE
. 1037 RAMON DI L TV
Date received: 13-10-10 ?l‘ADL[A | LIRRTY)
Date of test: 03-11-10
Date of issue: 29-04-11
Sample name: KYOS with arms

Seat front edge durability test EN 1728:2000

Seat front edge durability test, clause 6.8

Test results:

Points of Seat force | Number of R K
application N cycles emarks

80 mm back from
the front edge 1.008 100.000 No defects

Note:
The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This docurnent /s validated by digitel signature and time stamping in accordance
wilh the ltalien lews and the Eurgpean Directives which regulate the electronic
signalire systems.

This document is a reissuing and reports the data and the
results of that issued on the 17/11/10, protocol 121666 headed
to: KASTEL S.R.L.. The companies CERANTOLA and

) . KASTEL S.R.L. declare that the two documents refer to the
naging %ﬁ‘g same sample tested by Catas.

The sample name and, when relgyant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subinitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




centro ricerche-sviluppo

CATAS Sp.A.

Iscr. Reg. Imprese Udine
nr. iser. C.F. 01818850305
Reg, Impr. UD 20663

P. IVA : 01818850305

laboratorio prove settore legno-arredo  C.Soc. € 1.003.650,00 i.v.

Scde: Via Antica, 24/3

e v
33048 S. Giovanni al Nat. UD E’Ii:aBLl"aillc. 5 ACC REDIA K
b 3

Tel. 0432.747211 r.a.
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Date received:
Date of test:
Date of issue:

TEST REPORT
128084 /10

13-10-10
08-11-10
29-04-11

Sample name:

KYQOS with arms

CERANTOLA S.P.A.

VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)
ITALIA

Arm fatigue test EN 1728:2000

Test results:

Arm fatigue test, clause 6.10

Load Number
on arlT rest of cycles Remarks
400 100.000 No defects

Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validated by dligital signalure and time stamping in accordance

with the flalian laws and the
sigralure systems.

The sample name and, when

ean Direclives which regulale the electronic

This document is a reissuing and reports the data and the
results of that issued on the 17/11/10, protocol 121666 headed
to: KASTEL S.R.L.. The companies CERANTOLA and
KASTEL S.R.L. declare that the two documents refer to the
same sample tested by Catas.

levant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test

report relates fo the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
128084 / 11

Date received: 13-10-10
Date of test: 15-11-10
Date of issue: 29-04-11
Sample name: KYOS with arms

CERANTOLA S.PA.

VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)
ITALIA

Leg forward static load test EN 1728:2000

Test results:

Leg forward static load test, clause 6.12

Forward Balancing
horizontal force seat force Number Remarks
of cycles
N N
620 1.800 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This decument is validated by oigita/ signature and time stamping in accordance
with the lalian laws and the Eyropean Direclives which requiate the electronic

slgnalure systems.

The sample name and, when
report relates to the sample s

lanaging Director

This document is a reissuing and reports the data and the
results of that issued on the 17/11/10, protocol 121666 headed
to: KASTEL S.R.L.. The companies CERANTOLA and
KASTEL S.R.L. declare that the two documents refer to the
same sample tested by Catas.

vant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
itted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be

reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
128084 /12

Date received: 13-10-10
Date of test: 15-11-10
Date of issue: 29-04-11 b
Sample name: KYOS with arms

CERANTOLA S.P.A.

VIA GIOCRGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)
ITALIA

Leg sideways static load test EN 1728:2000

Test results:

Leg sideways static load test, clause 6.13

Sideways Balancing
. Number
horizontal force seat force of cycles Remarks
N N
760 1.800 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validated by digital signature and fime stamping in accordance
with the lalian laws and the Ejropean Direclives which regulale the elecironic

signalure systems.

This document is a reissuing and reports the data and the
results of that issued on the 17/11/10, protocol 121666 headed
to: KASTEL S.R.L.. The companies CERANTOLA and
KASTEL S.R.L. declare that the two documents refer to the
same sample tested by Catas.

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be

reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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TEST REPORT
128084 /13 CERANTOLA S.PA.
VIA GIORGIONE 2-ZONA IND.LE
; 7 LO
Date received: 13-10-10 #AJSAHAMON DELEERTH
Date of test: 15-11-10
Date of issue: 29-04-11
Sample name: KYOS with arms

Seat impact test EN 1728:2000

Seat impact test, clause 6.15

Test results:

Mass of Height
impactor of drop gslfug:ge; Remarks
kg mm P
25 300 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validated by digits/ signattre and time stamping in accordance This document is a reissuing and reports the data and the
with the ltallan laws and the Euyropean Directives which requiale the electronic results of that issued on the 17/11/10, protocol 121666 headed
signalure systems. i

to: KASTEL S.R.L.. The companies CERANTOLA and
KASTEL S.R.L. declare that the two documents refer to the
same sample tested by Catas.

The sample name and, when r¢lgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample s itted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
Date received: 13-10-10
Date of test: 15-11-10
Date of issue: 29-04-11
i
Sample name: KYOS with arms

CERANTOLA S.PA.

VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)
ITALIA

Back impact test EN 1728:2000

Test results:

Back impact test, clause 6.16

Mass of
Angle ; Number
S mp;tctor of cycles Remarks
g
68 6,5 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validaled by digital signature and time stamping in accordance
with the lalian laws and the Eupopean Directives which reguiate the electronic

signaiure Syslerms.

The sample name and, when r

This document is a reissuing and reports the data and the
results of that issued on the 17/11/10, protocol 121666 headed
to: KASTEL S.R.L.. The companies CERANTOLA and
KASTEL S.R.L. declare that the two documents refer to the
same sample tested by Catas.

vant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test

report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be

reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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o — B CATAS Sp.A. Scde: Via Antica, 24/3 Filiale:
D [ser. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD  Via Braille, 5 ACC RE D IA s g
-

nriser. C.F. 01818850305 Tel. 0432.747211 ra. 20851 Lissonc MB LENTE ITALIANO DI ACCREDITAMENTO
Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567 LAB N° 0027
centro ricerche-sviluppo P.1VA : 01818850305 http:/www.catas.com Fax 039.464565
laboratorio prove settore legno-arredo  C.Soc. € 1.003.650.00 i.v.  e-mail: lab@icatas.com c-mail: lissone{@catas.com
TEST REPORT
128084 /15 CERANTOLA S.PA,
VIA GIORGIONE 2-ZONA IND.LE
Date received: 13-10-10 f?j’ﬂg RANEN BI LORIALTY)
Date of test: 15-11-10
Date of issue: 29-04-11
Sample name: KYOS with arms

Arm impact test EN 1728:2000

Arm impact test, clause 6.17

Test results:

Mass of
Angle . Number
£ |mpka clor of cycles Remarks
g
68 6,5 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document Is validated by digital signature and time stammping in accordance This document is a reissuing and reports the data and the
with the ftakian laws and the Euppean Direclives which reguiale the electronic results of that issued on the 17/11/10, protocol 121666 headed
signature systems. F

to: KASTEL S.R.L.. The companies CERANTOLA and
KASTEL S.R.L. declare that the two documents refer to the

naging Direclor same sample tested by Catas.

The sample name and, when refgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample sulypitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
128084 /16

Date received: 13-10-10

Date of test: 15-11-10

Date of issue: 29-04-11 ||

Sample name: KYOS with alrms 7

CERANTOLA S.PA.
VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)
ITALIA

Stability - EN 1022:2005

Type of chair: fixed geometry

Forwards overturning
Horizontal force

Rearwards overturning
Fixed back chair
Horizontal force

Tilting chair in the rearmost position
Loading discs on the seat

Sideways overturning for chairs with arms
Horizontal force

Sideways overturning for chairs without arms
Horizontal force

Forwards overturning for chairs with footrest
Horizontal force

Test passed

Minimum horizontal force for rearwards overturning of fixed back chair: 164 N

20 N does not overturn

164 N does not overturn

i

20 N does not overturn

"

i

This documment is validated by digital signafure and lime stamping in accordance
with the lalian laws and the Eyrogean Directives which reguiate the efectronic
Slgnalure systerms.

i
r: Andrea Giavorn

This document is a reissuing and reports the data and the
results of that issued on the 17/11/10, protocol 121666 headed
to: KASTEL S.R.L.. The companies CERANTOLA and
KASTEL S.R.L. declare that the two documents refer to the
same sample tested by Catas.

The sample name and, when réfevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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CATAS
Alla cortese attenzione della Sig.ra Visintin

ISTRUZIONI D’USO SEDIA KYOS
Al fine di garantire la stabilita e la durata nel tempo dell’articolo, si consiglia di:

- Prima dell'uso assicurarsi che l'articolo sia assemblato correttamente.

- Verificare che il prodotto venga utilizzato con la base della struttura metallica appoggiata al
pavimento e che lo stesso non consenta scivolamento.

- Non fare oscillare il prodotto durante 1’utilizzo.

- Non sedersi sulla spalliera, sui braccioli o sulla tavoletta .

- Per spostare I’articolo, evitare il trascinamento.

- Evitare il contatto con fonti di calore.

- Il prodotto non & adatto ad uso esterno se non richiesto.

- Si possono impilare 6 sedie.

- Le sedie vanno movimentate dallo schienale

CONSIGLI DI MANUTENZIONE

- Iliquidi rovesciati devono essere assorbiti immediatamente con un panno pulito ed asciutto.

- Per le parti in plastica e verniciate utilizzare sapone neutro.

- EVITARE TASSATIVAMENTE I’usi di solventi o di detergenti chimici, poiché potrebbero
alterare le caratteristiche estetiche e fisiche dell’articolo.

USO PREVISTO

- Seduta per casa / ufficio

- Seduta per sale attesa

- Seduta per sale conferenza
- Seduta per comunita

CERANTOLA SPA



